

**SUMMARY**

Test Report Number	R-0043424
TRF Submit Date	23-Dec-2021 14:38:20
Overall Test Results	Pass
Non-compliances	

SUPPLIER INFORMATION

Supplier Name	Polygraphic International BV
Supplier Location	Polygraphic International BV

GENERAL INFORMATION

Brand Tested For	Nike
Product Type	Apparel
Licensee	Not Added

MATERIAL INFORMATION

Material Name	PI Sport Classic
Material Number	R0000029332
PDM Number	Not Added
Material ID	PM14616
Color Name	Black
Color Code	PMS Black C
Color Way	Not Added
Sample Description	Heat Transfer
Material Types	Screenprinting Inks - Not White
Testing Type	TP1,Individual